TEST REPORT 47658
Date received: 21-04-04 Spett. FORMENTI & GIOVENZANA S.P.A.
. oy VIA CONCORDIA 16
| Pateiof agus: 25:05-04 20050 VEDUGGIO CON COLZANO (MI)
ITALY
Sample name: CONCEALED HANGING BRACKET FASTENED TO THE BACK OF THE CABINET ART.740
53.0740.07.01(2).000 /REGGIPENSILE INVISIBILE 740 ART. 53.0740.07.01(2).000
Performance Characteristics:

Defects before test:
- ,

| None

Report consists of 1 attached sheet.
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Sample name i lared by the company who asked for the test. This report relates to the samples submiffed ethers. Additions, deletions or
alterations are not permitted. This test report must always be reproduced in its entirety. Note that the words "tested by Catas" may be used in subsequent
publicity for the product; "approved" must not be used.
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TEST REPORT
47658 / 1 SPe A GONCORDIAIE o
20050 VEDUGGIO CON COLZANO (Ml)
Date received: 21-04-04 ITALY
Date of test: 26-04-04
Date of issue: 25-05-04
Sample name: CONCEALED HANGING BRACKET FASTENED TO THE BACK OF THE CABINET ART.740

53.0740.07.01(2).000 /REGGIPENSILE INVISIBILE 740 ART. 53.0740.07.01(2).000

Wall mounted cabinets - Overload - EN 1153/95 clause 8.8.3

Overall dimensions : 600 x 350 x 700 (height) mm
Internal volume of the unit: 1
N° of attachemnt devices: 2

Distance between attachment points: horizzontal 520 mm

Test results:

Load Load

on the unit application time Remarks
kg (days)
280 7 No defects

note: as requested by the client, the test has been carried out using a cabinet
wheighing 19 kg and adding the following loads:

100 kg on the bottom

80 kg on the first shelf

81 kg on the second shelf

Test passed
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